Model No.ACO01G CORDLESS AIR COMPRESSOR




Model No.ACO01G CORDLESS AIR COMPRESSOR

el

rod'a | N °de pieces Description 2. | Qty . Note 1 Note 2

rticle (?ablht ancie
é nne

001 HY00001197 |TAPPING SCREW ST4.2X16 3

002 |HY00000996 |REGULATOR KNOB 1

003 |HY00001193 |BIND HEAD SCREW M4X12 4

004 |HY00001201 |FLAT WASHER 4 4

005 |HY00001141 [TANK LABEL 1

006 |HY00001143 |TOOL LABEL 1

007 |HY00001144 |COVERF 1

008 |HY00001145 |SWITCH 1

009 |HY00001194 |BIND HEAD SCREW M5X12 2

010 |HY00001200 |FLAT WASHER 5 2

011 HY00001146 |XGT LOGO LABEL 1

012 |HY00000344 |MONOMETRE 2

013 |HY00001139 |ELBOW 6-R1/4 1

014 HY00001147 |PIPE 6 SET (OUT) 1

015 |HY00001139 |ELBOW 6-R1/4 1

016 |HY00001149 |REGULATOR R1/4 COMPLETE 1

017 |HY00001150 |SAFETY VALVE COMPLETE R1/4(P 1

T

018 |HY00000338 |COUPLEUR 1

019 |HY00001152 |LEAD UNIT YELLOW 1

020 |HY00001153 |LEAD UNIT BLACK & WHITE 1

021 HY00001154 |PRESSURE SWITCH 1 *

021-1 |HY00001253 |PRESSURE SWITCH 0] 1

022 |HY00001197 |TAPPING SCREW ST4.2X16 4

023 |HY00001200 |FLAT WASHER 5 2

024 |HY00001194 |BIND HEAD SCREW M5X12 2

025 |HY00001156 |CAUTION LABEL 1

026 |HY00001157 |COVERL 1

027 |HY00001159 |TANK ASSEMBLY 1

028 |HY00000307 |BOUCHON 2 *

028-1 |HY00000307 |BOUCHON 0] 2

029 |HY00000308 |JOINT 20 2

030 |HY00001160 |MAKITA LOGO LABEL 1

033 |HY00001206 |CAUTION LABEL 1

034 |HY00001161 [CAP 19 2

035 |HY00000312 |BOUCHON PURGEUR 1 *

035-1 |HY00000312 |BOUCHON PURGEUR 0] 1

036 |HY00001093 |FLAT WASHER 6 4

037 |HY00001162 |RUBBERFOOT 4

038 |HY00001003 |SLEEVE®6 4

039 |HY00001004 |FLAT WASHER 6L 4

040 |HY00001005 |HEX.BOLT M6X16 4

041 HY00001163 | AIR FILTER ASSEMBLY 1

D10 INC. 42,43

042 |HY00000970 |AIR FILTER ELEMENT 1

043 |HY00001164 |O-RING 50 1

044 |HY00001165 |MUFFLER TUBE 8 1

045 |HY00001192 |HEX SOCKET HEAD BOLT M5X60 4




046 HY00001198 |SPRING WASHER 5 4
047 HY00001200 |FLAT WASHER 5 4
048 HY00001167 |CYLINDER HEAD ASSEMBLY 1
049 HY00001168 |HARF UNION 6-R1/8 1
050 HY00001169 |PIPE 6 SET (IN) 1
051 HY00001170 |CHECK VALVE ASSY 1
052 HY00001171 | O-RING 37 1
053 HY00001172 | CYLINDER 36 1
054 HY00001173 |CYLINDER SIM 1
055 HY00001174 |PISTON ASSEMBLY 1
056 HY00001195 |BIND HEAD SCREW M5X8 1
057 HY00001200 |FLAT WASHER 5 1
058 HY00001175 |FAN 60 1
059 HY00001176 |POLY LIBBED BELT 5-265 1
060 HY00001177 | MOTOR ASSEMBLY 1
061 HY00001191 |HEX SOCKET HEAD BOLT M5X20 3
062 HY00001199 | FLAT WASHER 5L 3
063 HY00001178 |SLEEVE 5 3
064 HY00001179 | CUSHION 3
065 HY00001189 |BOND 1
066 HY00001190 |TUBE 1
067 HY00001196 |TAPPING SCREW ST3X13 1
068 HY00001180 | TERMINAL CASE L 1
069 HY00001181 | TERMINAL UNIT 1
070 HY00001182 |RUBBER PIN 6 2
071 HY00001183 | TERMINAL CASE R 1
072 HY00001196 |TAPPING SCREW ST3X13 2
073 HY00001184 |LEAD UNIT BROWN 1
074 HY00001196 |TAPPING SCREW ST3X13 2
075 HY00001185 [COVERR 1
076 HY00001200 |FLAT WASHER 5 2
077 HY00001194 | BIND HEAD SCREW M5X12 2
078 HY00001200 |FLAT WASHER 5 1
079 HY00001194 |BIND HEAD SCREW M5X12 1
Cco1 HY00001204 |[COLOR CARTON 1

Veuillez indiquer les piéces n ° lorsque votre commande.

Date d'impression 06/10/2024



